
Trade Name Generic Name Strength Dosage Form Note/Restriction

BCF A/T/S, T-Stat Erythromycin 2% Topical Solution 60mL

Accutane/ 

Amnesteem

Isotretinoin 40mg Capsule Must be enrolled in            

I-pledge

Actos Pioglitazone 15mg, 30mg, 45mg Tablet

BCF Adalat CC Nifedipine, Extended-Release 30mg, 60mg, 90mg Tablet Extended Release

C-II Adderall Amphetamine/Dextroamphetamine 5mg, 10mg, 20mg, 30mg Tablet Max 90 day supply; no 

refills

C-II/BCF Adderall XR Amphetamine/Dextroamphetamine, 

Extended-Release

5mg, 10mg, 15mg, 20mg, 

25mg 30mg

Capsule Max 90 day supply; no 

refills

BCF Advair Diskus Fluticasone/Salmeterol 100mcg/50mcg, 

250mcg/50mcg, 

500mcg/50mcg

Oral Inhaler 60 metered doses

BCF Advair HFA Fluticasone/Salmeterol 45mcg/21mcg, 115mcg/21mcg, 

230mcg/21mcg

Oral Inhaler 120 metered doses

BCF Aerochamber/ 

Easivent

Spacer, Valved Holding Chamber  Device

Afrin Oxymetazoline 0.05% Nasal Spray 15mL

Alcohol swab Alcohol swabs N/A Swab Box of 100

Aldactazide Spironolactone/Hydrochlorothiazide 25mg/25mg Tablet

BCF Aldactone Spironolactone 25mg, 100mg Tablet

Aldara Imiquimod 5% Topical Cream 24 packets/box; DoD limit 

12/30 days or 36/90 days

 Aldomet Methyldopa 250mg, 500mg Tablet

BCF Alesse, Levlite Levonorgestrel/Ethinyl Estradiol 0.1mg/0.02mg Tablet 28 day

Allegra Fexofenadine 180mg Tablet

Allegra D 24 H Fexofenadine w/Pseudoephedrine 180mg/240mg Tablet

BCF Alora Estradiol Transdermal 0.025mg, 0.0375mg, 0.05mg, 

0.075mg, 0.1mg

Transdermal Patch 8 per box - twice a week

BCF Alphagan Brimonidine Tartrate 0.2% Ophthalmic Soln 5mL

BCF Alphagan-P Brimonidine Tartrate 0.1%,                   0.15% Ophthalmic Soln       5mL                               

10mL

BCF Altace Ramipril 1.25mg, 2.5mg, 5mg, 10mg Capsule

Alupent Metaproterenol 20mg Tablet

C-IV/BCF Ambien Zolpidem 5mg, 10mg Tablet Max 30 day supply up to 

5 refills

BCF Amoxil Amoxicillin 250mg Chewable Tablet

BCF Amoxil Amoxicillin 250mg, 500mg Capsule

BCF Amoxil Amoxicillin 125mg/5mL, 250mg/5mL Oral Suspension 150mL

substances.  We do not accept phone-in prescriptions. 

 We will transfer between military facilities but will only transfer out to a civilian pharmacy.

The pharmacy is open 0730-1700 Monday thru Friday. We close at 1200 the first Wednesday of the month

for Readiness Training and closed for all Federally observed holidays and wing down days. During inclement

BCF = Basic core formulary (required by DoD to stock)        C = CONTROLLED SUBSTANCE

Mountain Home Air Force Base Pharmacy Formulary (as of 1 March 2012). 
208-828-7480 (direct line) / 208-828-6947 for refills and pharmacy information / Fax 828-7676.

The base pharmacy requires call in refills. Refills called in before 1500 will be ready the next duty day. 

weather call the above number to confirm if we are open.

Refills called in after 1500 will be ready in two duty days.  Allow additional time for refills processed over

holiday/down day weekends.  The pharmacy does accept faxed prescriptions but not for schedule II controlled



Trade Name Generic Name Strength Dosage Form Note/Restriction

BCF Amoxil Amoxicillin 875mg Tablet

BCF Amoxil Amoxicillin 400mg/5mL Oral Suspension 100mL

C-III Androgel Testosterone 1% gel 1.25gm pump, 

2.5gm packet, 5gm 

packet

Antabuse Disulfiram 250mg Tablet

 Antivert Meclizine 25mg Tablet

BCF Anusol-HC Hydrocortisone Acetate 2.5% Rectal Cream 30g

BCF Anusol-HC Hydrocortisone Acetate 25mg Rectal Suppository  

BCF Apresoline Hydralazine 10mg, 25mg, 50mg Tablet

Aquaphor Petrolatum/Mineral Oil/Lanolin 41% Topical Ointment

Aralen Chloroquine 500mg Tablet

Aricept Donepezil 5mg, 10mg Tablet

Aristocort, Kenalog Triamcinolone Acetonide 0.5% Topical Cream 15g

BCF Aristocort, Kenalog Triamcinolone Acetonide 0.1% Topical Cream 15g, 30g, 80g

Aristocort, Kenalog Triamcinolone Acetonide 0.1% Topical Ointment 15g, 80g

Armour Thyroid Thyroid       30mg (1/2 grain)   60mg (1 

grain)

Tablet

BCF Artane Trihexyphenidyl 2mg, 5mg Tablet

BCF Artane Trihexyphenidyl 0.4mg/mL Elixir

Artificial Tears Polyvinyl alcohol Ophthalmic Soln 15mL

BCF Asacol Mesalamine Controlled Release 400mg Tablet

BCF Asmanex Twisthaler Mometasone DPI 110mcg             220mcg Oral Inhaler 30 metered doses            

60 metered doses

Astelin Azelastine 137mcg/Dose Nasal Spray 200 metered sprays

BCF Atarax Hydroxyzine HCl 10mg, 25mg Tablet

BCF Atarax Hydroxyzine HCl 10mg/5mL Oral Syrup

C-IV Ativan Lorazepam 0.5mg, 1mg Tablet Max 30 day supply up to 

5 refills

BCF Atrovent Ipratropium 0.02% Inhalation Soln 25-2mL Unit dose Vials

BCF Atrovent HFA Ipratropium 17mcg/Dose Oral Inhaler 200 metered doses

BCF Augmentin Amoxicillin/Clavulanic acid Acid 250mg, 500mg, 875mg Tablet

BCF Augmentin Amoxicillin/Clavulanic acid Acid 125mg/5mL, 200mg/5mL, 

400mg/5mL

Oral Suspension 100mL

BCF Augmentin ES-600 Amoxicillin/Clavulanic acid Acid 600mg/5mL Oral Suspension 125mL, 150mL

BCF Auralgan Antipyrine/Benzocaine/Glycerin Otic Solution 15mL

Azelex Azelaic Acid 20% Topical Cream 30g

BCF Azulfidine Sulfasalazine 500mg Tablet

Bacitracin Bacitracin 500 Units/g Topical Ointment 15g

BCF Bactroban Mupirocin 2% Topical Ointment 22g

BCF B-D Insulin Syringes Syringes, Insulin 0.5mL(30G), 1mL(30G) Syringe Box of 100

B-D Ultrafine Insulin 

Needles

Pen Needles 1/2" 29G, 5/16" 31G

33 G

Syringe Short

Benadryl Diphenhydramine 25mg, 50mg Capsule

Benadryl Diphenhydramine 12.5mg/5mL Oral Elixir 120mL

BCF Benemid Probenecid 500mg Tablet

BCF Bentyl Dicyclomine 10mg, 20mg Tablet

BCF Bentyl Dicyclomine 10mg/5mL Elixir

Benzac Benzoyl Peroxide 5%, 10% Topical Gel 42.5g

Benzaclin Benzoyl Peroxide/ Cliindamycin 5%/1% Topical Gel 50g

Betoptic S Betaxolol 0.25% Ophthalmic Susp 10mL

BCF Bleph-10 Sulfacetamide 10% Ophthalmic Soln 10mL

BCF Boniva Ibandronate 150mg Tablet

Brethine Terbutaline 5mg Tablet

BCF Buspar Buspirone 5mg, 10mg, 15mg Tablet



Trade Name Generic Name Strength Dosage Form Note/Restriction

Byetta Exenetide 5mcg, 10mcg Injection

 Calan Verapamil 80mg Tablet

BCF Calan SR Verapamil, Sustained-Release 120mg,180mg, 240mg Tablet Sustained Release

BCF Capoten Captopril 12.5mg, 25mg, 50mg, 100mg Tablet

Carafate Sucralfate 1g Tablet

Carafate Sucralfate 1g/10mL Suspension

 Cardizem Diltiazem 30mg, 60mg Tablet

Carmol Urea 20% Topical Cream 85g

Cardura Doxazosin 2mg, 4mg, 8mg Tablet

BCF Catapress Clonidine 0.1mg. 0.2mg, 0.3mg Tablet

Ceftin Cefuroxime 250mg Tablet

Cefzil Cefprozil 250mg/5mL Oral Suspension 100mL

Celebrex Celecoxib 50mg, 100mg, 200mg Capsule 2nd line agent, must try 

Mobic 1st

BCF Celexa Citalopram 10mg, 20mg, 40mg Tablet

BCF Cephulac Lactulose 10g/15mL Oral Syrup 473mL

Chlor-Trimeton  Chlorpheniramine 4mg Tablet

Chlor-Trimeton  Chlorpheniramine 2mg/5mL Syrup 120mL

BCF Cipro Ciprofloxacin 250mg, 500mg Tablet

Claritin Loratadine 10mg Tablet

Claritin Loratadine 5mg/5mL Oral Syrup 120mL

BCF Cleocin Clindamycin 2% Vaginal Cream 40g

BCF Cleocin Clindamycin 150mg, 300mg Capsule

Cleocin Pediatric Clindamycin Palmitate 75mg/5mL Oral Suspension 100mL

BCF Cleocin-T Clindamycin 1% Topical Solution 60mL

Clinoril Sulindac 150mg, 200mg Tablet

Clomid, Serophene Clomiphene Citrate 50mg Tablet

BCF Cogentin Benztropine 0.5mg, 1mg, 2mg Tablet

Colace Docusate Sodium 100mg Capsule

Colace Docusate Sodium 10mg/mL Oral Drops 30mL

Colchicine Colchicine 0.6mg Tablet

BCF Colestid Colestipol 7.5g/scoop Powder 450g

BCF Colestid Colestipol 1g Tablet

Colyte, Golytely Polyethylene Glycol/electrolyte 4 L Powder

BCF Combivent Albuterol/Ipratropium 120mcg/21mcg/dose Oral Inhaler 200 metered doses

 Compazine Prochlorperazine 5mg Tablet

Compazine Prochlorperazine 25mg Suppository

C-II/BCF Concerta Methylphenidate, Extended-

Release

18mg, 27mg, 36mg, 54mg Tablet Extended Release, Max 

90 day supply; no refills

BCF Cordarone, 

Pacerone

Amiodarone 200mg Tablet

BCF Coreg Carvedilol 3.125mg, 6.25mg,  12.5mg, 

25mg

Tablet

BCF Cortaid Hydrocortisone 1%, 2.5% Topical Cream 30g

BCF Cortef Hydrocortisone 25mg Tablet

Cortenema Hydrocortisone Acetate 100mg Rectal Enema 60mL

Cortisporin Neomycin/Polymixin 

B/Hydrocortisone

0.35%/10,000u/1% Ophthalmic Susp 7.5mL

Cortisporin Neomycin/Polymixin 

B/Hydrocortisone

0.35%/10,000u/1% Ophthalmic Oint 3.5g

BCF Cortisporin Otic 

Solution

Neomycin/Polymyxin 

B/Hydrocortisone

Otic Solution 10mL

BCF Cortisporin Otic 

Suspension

Neomycin/Polymyxin 

B/Hydrocortisone

Otic Suspension 10mL



Trade Name Generic Name Strength Dosage Form Note/Restriction

BCF Coumadin Warfarin 1mg, 2mg, 2.5mg, 3mg, 4mg, 

5mg, 6mg, 7.5mg, 10mg

Tablet

Cozaar Losartan 25mg, 50mg, 100mg Tablet

Creon Pancrelipase 6,000 USP units        24,000 

USP units

Capsule Dosed by Lipase Units

Crolom Cromolyn 4% Ophthalmic Soln 10mL

Cuprimine Penicillamine 250mg Capsule

Cutivate Fluticasone 0.01% Cream

Cyclogyl Cyclopentolate 1% Ophthalmic Soln 15mL 

Cytotec Misoprostol 100mcg, 200mcg Tablet

Cytomel Liothyronine 5mcg, 25mcg, 50mcg Tablet

Cytoxan Cyclophosphamide 50mg Tablet

Debrox Carbamide Peroxide 6.5% Otic Solution 15mL

Decadron Dexamethasone 0.5mg, 4mg Tablet

BCF Deconamine SR Chlorpheniramine/Pseudoephedrin

e

8mg/120mg Capsule

Delestrogen Estradiol Valerate 10mg/mL Injection

BCF Deltasone Prednisone 1mg, 5mg, 10mg, 20mg Tablet

C-II Demerol Meperidine 50mg Tablet Max 30 day supply, No 

refills

BCF Demulen 1/35 Ethynodiol diacetate/Ethinyl 

estradiol

1mg/0.035mg Tablet 28 day

Depakene Valproic Acid 250mg/5mL Syrup

BCF Depakote Divalproex Sodium, Delayed-

Release

125mg, 250mg Tablet

BCF Depakote-ER Divalproex Sodium, Extended-

Release

250mg, 500mg Tablet

Depo-Provera Medroxyprogesterone Acetate 150mg/mL Injection To be given in clinic

C-III Depo-Testosterone Testosterone Cypionate 200mg/mL Injection Max 30 day supply up to 

5 refills

Desogen,          

Ortho Cept

Desogestrel/Ethinyl estradiol 0.15mg/0.03mg Tablet 28 day

Desonate Desonide 0.05% Topical Cream 15g, 60g

Desonate Desonide 0.05% Topical Gel 60g

BCF Desyrel Trazodone 50mg, 100mg, 150mg, 300mg Tablet

BCF Detrol LA Tolterodine, Extended-Release 2mg, 4mg Capsule Extended Release

C-II Dexedrine Dextroamphetamine 5mg Tablet Max 90 day supply; no 

refills

C-II Dexedrine Spansule Dextroamphetamine 10mg SR, 15mg SR Capsule Max 90 day supply; no 

refills

BCF Diabeta, Micronase Glyburide 1.25mg, 1.5mg,         2.5mg, 

3mg, 5mg,   6mg, 10mg

Tablet

Diamox Acetazolamide 250mg Tablet

 Diflucan Fluconazole 100mg Tablet

BCF Diflucan Fluconazole 150mg Tablet single dose for vaginal 

candidiasis only

BCF Dilantin Phenytoin Sodium 100mg Capsule

BCF Dilantin Phenytoin Sodium 125mg/mL Oral Suspension

BCF Dilantin Infatabs Phenytoin Sodium 50mg Chewable Tablet

BCF Dilatrate-SR Isosorbide Dinitrate, Sustained-

Release

40mg Capsule Sustained Release

C-II Dilaudid Hydromorphone 4mg, 8mg Tablet Max 30 day supply, No 

refills

BCF Diovan Valsartan 40mg, 80mg, 160mg, 320mg Tablet



Trade Name Generic Name Strength Dosage Form Note/Restriction

BCF Diovan/HCT Valsartan/Hydrochlorthiazide 80/12.5mg, 160/12.5mg, 

160/25mg, 320/12.5mg, 

320/25mg

Tablet

BCF Disalcid Salsalate 750mg Tablet

Ditropan Oxybutynin 5mg Tablet

Ditropan Oxybutynin 5mg/5mL Syrup

BCF Ditropan XL Oxybutynin, Extended-Release 5mg, 10mg Tablet Extended Release

C-II Dolophine Methadone 5mg, 10mg Tablet Max 30 day supply, No 

refills

Domeboro Acetic Acid/Aluminum Acetate 2% Otic Solution 60mL

Donnatal Belladonna alkaloids/Phenobarbital Tablet

Donnatal Belladonna alkaloids/Phenobarbital Oral Elixir

Drisdol Ergocalciferol (Vitamin D) 50,000 units Capsule

Drysol Almuminum Chloride 20% Topical Solution 37.5mL

Dulcolax Bisacodyl 10mg Suppository

Dulcolax Bisacodyl 5mg Tablet

DuoFilm Salicylic Acid 17% in flexible collodion Topical Liquid 15mL

Duoneb Ipratropium/Albuterol 0.5mg/2.5mg Inhalation Solution

C-II Duragesic Fentanyl 12.5mcg, 25mcg, 50mcg, 

75mcg, 100mcg, 125mcg

Transdermal Patch Pt must be opioid tolerant 

or failed oral narcotic pain 

meds

Dycill Dicloxacillin 250mg, 500mg Capsule

BCF Dynapen Dicloxacillin 250mg Capsule

Easivent 

Spacer/Mask

S, M, L Spacer for Inhalers

Ecotrin Aspirin 325mg Tablet Enteric Coated

BCF EES, EryPed Erythromycin Ethylsuccinate 200mg/5mL Oral Suspension 200mL

Effexor XR Venlafaxine, Extended-Release 37.5mg, 75mg, 150mg Capsule Extended Release

Efudex-40 Fluorouracil 5% Topical Cream 40g

BCF Elavil Amitriptyline 10mg, 25mg, 50mg, 100mg Tablet

BCF Elidel Pimecrolimus 1% Topical Cream 30g

BCF Elimite Permethrin 5% Topical Cream 60g

BCF Elixophyllin Theophylline 80mg/15mL Elixir

BCF Epipen, Epipen Jr Epinephrine 0.3mg, 0.15mg Prefilled Syringe Duo-Pack

BCF Ery-Tab, E-Mycin Erythromycin Base and Stearate 250mg, 500mg Tablet

Estrace Estradiol 0.5mg, 1mg, 2mg Tablet

Estratest H.S.  

Estratest

Estrogen, 

Esterified/Methyltestosterone

0.625mg/1.25mg 125mg/2.5mg Tablet

Eucerin Petrolatum/Mineral Oil/Lanolin Topical Crème

Eurax Crotamiton 10% Topical Cream 60g

BCF Evista Raloxifene 60mg Tablet

BCF Fenoglide Fenofibrate 40mg, 120mg Tablet

 Feosol Ferrous Sulfate 325mg Tablet

 Feosol Ferrous Sulfate 16mg/0.6mL Oral Drops 50mL

BCF Fioricet Acetaminophen/Butalbital/Caffeine 325mg/50mg/40mg Tablet  

BCF Flagyl Metronidazole 250mg, 500mg Tablet

Flagyl Metronidazole 375mg Capsule

Flagyl ER Metronidazole 750mg Tablet Extended Release

Fleet Enema Sodium Phosphate/Sodium 

Biphosphate

7g/19g Enema 133mL

BCF Flexeril Cyclobenzaprine 10mg Tablet

BCF Flomax Tamsolusin 0.4mg Capsule

BCF Flonase Fluticasone 50mcg/Dose Nasal Spray 120 metered doses



Trade Name Generic Name Strength Dosage Form Note/Restriction

BCF Flovent HFA Fluticasone 44mcg, 110mcg, 220mcg Inhaler 120 metered doses

BCF Folvite Folic Acid 1mg Tablet

BCF Fosamax Alendronate 5mg, 10mg, 35mg, 70mg Tablet

BCF Fosamax Plus D Alendronate/Cholecalciferol 70mg/2800iu 70mg/5000iu Tablet

Furadantin Nitrofurantoin 25mg/mL Oral Suspension

Gantrisin Sulfisoxazole 500mg/5mL Suspension

BCF Garamycin Gentamicin 0.3% Ophthalmic Soln 5mL

BCF Garamycin Gentamicin 0.3% Ophthalmic Oint 3.5g

Glucagon Kit Glucagon 1mg (1 unit) Pwd for Injection

BCF Glucophage Metformin 500mg, 850mg, 1000mg Tablet

Glucophage XR Metformin Extended Release 500mg, 750mg Tablet Extended Release

BCF Glucotrol Glipizide 5mg, 10mg Tablet

Glucotrol XL Glipizide, Extended Release 2.5mg, 5mg, 10mg Tablet Extended Release

BCF Glynase PresTab Glyburide Micronized 3mg Tablet

BCF Grifulvin V Griseofulvin Microsize 125mg/5mL Oral Suspension 120mL

BCF Gris-Peg Griseofulvin Ultramicrosize 125mg, 250mg Tablet

Haldol Haloperidol 2mg Tablet

BCF HydroDiuril Hydrochlorothiazide 25mg, 50mg Tablet

BCF HydroDiuril Hydrochlorothiazide 12.5mg Capsule

BCF Hygroton Chlorthalidone 25mg, 50mg Tablet

BCF Hytrin Terazosin 1mg, 2mg, 5mg, 10mg Capsule

BCF Hyzaar Losartan/HCTZ 12.5mg/50mg, 12.5mg/100mg, 

25mg/100mg

Tablet

BCF Ilotycin Erythromycin 0.5% Ophthalmic Oint 3.5g

BCF Imdur Isosorbide Mononitrate, Sustained-

Release

30mg, 60mg, 120mg Tablet Sustained Release

BCF Imitrex Sumatriptan 6mg/0.5mL Injection Max #24/90 days

BCF Imitrex Sumatriptan 20mg Nasal Spray Max 18 sprays/month

BCF Imitrex Sumatriptan 25mg, 50mg Tablet Max #54/90 days

BCF Imitrex Sumatriptan 100mg Tablet Max #27/90 days

BCF Imodium Loperamide 2mg Capsule

Imuran Azathioprine 50mg Tablet

Inderal Propranolol 10mg, 40mg Tablet

Inderal LA Propranolol Extended Release 80mg Capsule Extended Release

BCF Indocin Indomethacin 25mg, 50mg Capsule

Indocin SR Indomethacin Extended Release 75mg Capsule Extended Release

BCF INH Isoniazid 100mg, 300mg Tablet Max 30 days; no refills 

INH Isoniazid 50mg/mL Oral Syrup Max 30 days; no refills 

Isopto Homatropine Homatropine 5% Ophthalmic Soln 5mL 

Isordil Isosorbid Monohydrate 30mg, 40mg, 60mg Tablet

BCF Isordil Isosorbide Dinitrate Oral 5mg, 10mg, 20mg, 30mg, 

40mg

Tablet

BCF Isordil SL Isosorbide Dinitrate Sublingual 5mg SL Tablet

BCF Janumet Metformin HCl/ Stiagliptin 

Phosphate

500mg/50mg, 100mg/50mg Tablet

BCF Januvia Stiagliptin Phosphate 25mg, 50mg, 100mg Tablet

BCF Keflex Cephalexin 250mg, 500mg Capsule

BCF Keflex Cephalexin 125mg/5mL 250mg/5mL Oral Suspension 150mL

Kenalog Triamcinolone Acetonide 0% Topical Ointment 15g, 80g

BCF Kenalog Triamcinolone Acetonide 0.1% Topical Cream 15g, 30g, 80g

Kenalog Triamcinolone Acetonide Topical Spray 63g



Trade Name Generic Name Strength Dosage Form Note/Restriction

Kenalog in Orabase Triamcinolone Acetonide 0.1% Oral Paste 5g

C-IV/BCF Klonopin Clonazepam 0.5mg, 1mg Tablet Max 30 day supply up to 

5 refills; up to 90 days for 

seizure treatment

BCF Klor Potassium Chloride 20mEq/15mL (10%) Oral Solution

BCF Klor-Con M Potassium Chloride 10mEq, 20mEq Tablet

Kwell Lindane 1% Lotion, Shampoo 60mL

Lac-Hydrin Ammonium Lactate 12% Topical Cream 140g

Lacrilube, Akwa Petrolatum/Min Oil/Lanolin Ophthalmic Oint 3.5g

BCF Lactulose Enulose 10g/15mL Solution

Lamisil Terbinafine 250mg Tablet

Lancets Lancets N/A Lancet Box of 100

Lanoxicaps Digoxin 0.1mg, 0.2mg Capsule

BCF Lanoxin Digoxin 0.125mg, 0.25mg Tablet

BCF Lanoxin Digoxin 0.05mg/mL Oral Solution

BCF Lantus Insulin Glargine 100 Units/mL Injection 10mL vial             long 

acting

Lantus Solostar Insulin Glargine 100 Units/mL Prefilled Syringe 3mL  

BCF Lasix Furosemide 20mg, 40mg, 80mg Tablet

BCF Lasix Furosemide 10mg/mL Oral Solution

BCF Levaquin Levofloxacin 250mg, 500mg, 750mg Tablet

Levbid Hyoscyamine 0.125mg, 0.375mg Tablet 

Levemir Insulin Detemir 100 Units/mL Injection 10mL vial

Levemir FlexPen Insulin Detemir 100 Units/mL Prefilled Syringe 3mL

BCF Levoxyl, Synthroid Levothyroxine 25mcg, 50mcg, 75mcg, 

88mcg, 100mcg, 112mcg, 

125mcg, 137mcg, 150mcg, 

175mcg, 200mcg 

Tablet

Librax Chlordiazepoxide/Clidinium 5mg/2.5mg Capsule

BCF Lidex Fluocinonide 0.05% Topical Cream 15g, 60g

Lidex Fluocinonide 0.05% Topical Gel 60g

Lidex Fluocinonide 0.05% Topical Ointment 15g

Lidoderm Lidocaine 5% Topical Patch 30 per box

Lioresal Baclofen 10mg, 20mg Tablet

BCF Lipitor Atorvastatin

10mg, 20mg, 40mg, 80mg Tablet

Lithobid Lithium Carbonate Extended 

Release

300mg Tablet Extended Release

BCF Lithonate Lithium Carbonate 150mg, 300mg Capsule

 Lo/Ovral Norgestrel/Ethinyl estradiol 0.3mg/0.03mg Tablet 28 day

 Loestrin 1/20, 1.5/30 Norethindrone/Ethinyl Estradiol 1mg/02mg, 1.5mg/0.03mg Tablet 21 day packs

C-V Lomotil Diphenoxylate/Atropine 2.5mg/0.025mg Tablet Max 30 day supply up to 

5 refills

BCF Lopid Gemfibrozil 600mg Tablet

BCF Lopressor Metoprolol Tartrate 25mg, 50mg, 100mg Tablet

BCF Lotrel Amlodipine/Benazepril 2.5mg/10mg, 5mg/10mg, 

5mg/20mg, 5mg/40mg, 

10mg/20mg, 10mg/40mg

Capsule

BCF Lovenox Enoxaparin 30mg, 40mg, 60mg, 80mg, 

100mg, 120mg

Syringe 10 days supply then 

WPAFB

Lozol Indapamide 2.5mg Tablet



Trade Name Generic Name Strength Dosage Form Note/Restriction

C-IV/BCF Luminal Phenobarbital 20mg/5mL Oral Elixir Max 30 day supply up to 

5 refills; up to 90 days for 

seizure treatment

C-IV Luminal Phenobarbital 15mg, 30mg, 60mg, 100mg Tablet Max 30 day supply up to 

5 refills; up to 90 days for 

seizure treatment

Lupron Luprolide 3.75mg, 7.5mg, 11.25mg Injection

Lupron Luprolide 1mg/0.2mL Injection 14 Day Kit

BCF Macrobid Nitrofurantoin Sustained Release 100mg Capsule Sustained Release

BCF Macrodantin Nitrofurantoin 50mg, 100mg Capsule

Magic Mouth Wash Mylanta/Xylocaine Visc/Bendaryl 1:1:1 Topical/Oral Susp

Magnesium Citrate Magnesium Citrate Oral Soln 10oz

BCF Maxalt Ritatriptan benzoate 5mg, 10mg Tablet 12 tabs/30 days               

36 tabs/90 days

BCF Maxalt MLT Ritatriptan benzoate 5mg, 10mg Tablet 12 tabs/30 days               

36 tabs/90 days

Maxitrol Bacitracin/Polymyxin B/ 

Dexamethasone

0.1% Ophthalmic Oint 3.5g

Maxitrol Bacitracin/Polymyxin B/ 

Dexamethasone

0.1% Ophthalmic Soln 5mL

BCF Maxzide-50 Hydrochlorothiazide/Triamterene 50mg/75mg Tablet

BCF Maxzide-25 Hydrochlorothiazide/Triamterene 25mg/37.5mg Tablet

Medrol Methylprednisolone 4mg Tablet

Medrol DOSEPAK Methylprednisolone 4mg Tablet #21/Dose pack

Megace Megestrol 40mg Tablet

Mellaril Thioridazine 10mg, 25mg, 50mg Tablet

Mephyton Phytonadione 5mg Tablet Anticoagulation reversal 

agent

Mestinon Pyridostigmine 60mg Tablet

Methergine Methylergonovine 0.2mg Tablet

Metrogel Metronidazole 1% Topical Gel 45g

BCF Metrogel, 

Vandazole

Metronidazole 0.75% Vaginal Gel 70g

BCF Mexate Methotrexate 2.5mg Tablet

 Mexate Methotrexate 50mg Injection

Mexitil Mexilitine 200mg Capsule

BCF Micardis Telmisartan 20mg, 40mg, 80mg Tablet #30/box

BCF Micardis HCT Telmisartan/Hydrochlorothiazide 40mg/12.5mg, 80mg/12.5mg, 

80mg/25mg

Tablet #30/box

 Microgestin Fe, 

Loestrin Fe 1/20

Norethindrone/Ethinyl Estradiol 

w/Iron

1mg/0.02mg, 1.5mg/0.03mg Tablet Last 7 pills contain 75mg 

ferrous fumarate, 28 day

BCF Micro-K Potassium Chloride 10mEq Capsule

BCF Micronor, Nor-QD Norethindrone 0.35mg Tablet 28 day

 Minipress Prazosin 1mg, 2mg, 5mg Capsule

Minocin Minocycline 50mg, 100mg Capsule

Miralax Polyethylene Glycol 238g, 527g Powder

Mirapex Pramipexole 0.125mg, 0.25mg, 0.5mg, 

0.75mg, 1mg, 1.5mg

Tablet

BCF Mobic Meloxicam 7.5mg, 15mg Tablet

MOM Milk of Magnesia Suspension

Monistat 7 Miconazole 1% Vaginal Cream 45g

 Monistat Derm Miconazole 2% Topical Cream 30g



Trade Name Generic Name Strength Dosage Form Note/Restriction

BCF Motrin Ibuprofen 400mg, 600mg, 800mg Tablet

BCF Motrin Ibuprofen 100mg/5mL Oral Suspension 120mL

C-II/BCF MS Contin Morphine Sulfate, Controlled-

Release

15mg, 60mg Tablet Max 30 day supply, No 

refills, Sustained Release

C-II/BCF MSIR Morphine Sulfate Immediate 

Release

15mg, 30mg Tablet Max 30 day supply, No 

refills, Immediate Release

Mucinex Guaifenesin 600mg Tablet

Mucinex D Guaifenesin/Pseudoephedrine 600mg/60mg Tablet Extended Release

Muro 128 Sodium Chloride Hypertonic 5% Ophthalmic Oint 15g

BCF Myambutol Ethambutol 100mg, 400mg Tablet

Mycelex 7 Clotrimazole 2% Vaginal Inserts 7 day supply

BCF Mycelex, Lotrimin Clotrimazole 1% Topical Cream 15g, 30g

BCF Mycelex, Lotrimin Clotrimazole 1% Topical Solution 10mL

Mycolog II Nystatin/Triamcinolone 100,000Units/g/0.1% Topical Cream 15g, 30g

BCF Mycostatin Nystatin 100,000 Units/g Topical Cream 15g, 30g

BCF Mycostatin Nystatin 100,000 Units/g Topical Ointment 30g

BCF Mycostatin Nystatin 500,000 Units Tablet

BCF Mycostatin Nystatin 100,000 Units/mL Oral Suspension 60mL

Mylanta II Simethicone/Aluminum Hydroxide 40mg/400mg per 15mL Oral Suspension

Mysoline Primidone 50mg, 250mg Tablet

Naphcon Naphazoline 0.01% Ophthalmic Soln

BCF Naprosyn Naproxen 250mg, 500mg Tablet

Nasonex Mometasone Furoate 50mcg/Dose Nasal Spray 120 metered sprays

Neomycin Neomycin 500mg Tablet

BCF Neosporin, AK-

Spore

Neomycin/Polymyxin B/Bacitracin 3.5mg/10,000units/  400 units Ophthalmic Oint 3.5g

BCF Neosporin, AK-

Spore

Neomycin/Polymyxin B/Gramicidin 1.75mg/10,000units/ 0.025mg Ophthalmic Soln 10mL

Neo-Synephrine Phenyleprhine Hcl 0.125% Nasal Drops 15mL

Neurontin Gabapentin 250mg/5mL Solution

BCF Neurontin Gabapentin 100mg, 300mg, 400mg, 

600mg, 800mg

Capsule, Tablet

Nexium Esomeprazole 20mg, 40mg Capsule

Niacin Niacin 50mg, 500mg Tablet Immediate Release

BCF Niaspan Niacin Extended Release 500mg, 750mg, 1000mg Tablet Extended Release

Nitrobid Nitroglycerin 6.5mg Capsule

BCF Nitrodur Nitroglycerin Transdermal 0.1mg/hr, 0.2mg/hr, 0.4mg/hr, 

0.6mg/hr

Transdermal Patch

BCF Nitrolingual Spray Nitroglycerin Aerosol 0.4mg/Metered spray Oral Pumpspray 200 metered sprays

BCF Nitrostat Nitroglycerin Sublingual 0.4mg (1/150 grain) Tablet 25 tablets per bottle

Nizoral Ketoconazole 2% Shampoo 120mL

Nizoral Ketoconazole 2% Topical Cream 15g, 30g

Nizoral Ketoconazole 200mg Tablet

BCF Nolvadex Tamoxifen 10mg, 20mg Tablet

C-III Norco                    

(or generic 

equivalent)

Hydrocodone/Acetaminophen 5mg/325mg, 7.5mg/325mg,    

10mg/325mg

Tablet Max 30 day supply up to 

5 refills

BCF Levonorgestrel/Ethinyl Estradiol 0.15mg/0.03mg Tablet 28 day



Trade Name Generic Name Strength Dosage Form Note/Restriction

BCF Norinyl, Ortho 

Novum 1/35

Norethindrone/Ethinyl Estradiol 1mg/0.035mg Tablet 28 day

BCF Norinyl, Ortho 

Novum 1/50

Norethindrone/Ethinyl Estradiol 1mg/0.05mg Tablet 28 day

Norlutate Norethindrone 5mg Tablet

Norpramin Desipramine 25mg, 50mg Tablet

BCF Norvasc Amlodipine 2.5mg, 5mg, 10mg Tablet

BCF Novolin 70/30 Insulin Human, 70/30 100 Units/mL Injection 10mL

BCF Novolin N Insulin Human, NPH 100 Units/mL Injection 10mL; intermediate acting

BCF Novolin R Insulin Human, Regular 100 Units/mL Injection 10mL; rapid acting

BCF Novolog Insulin Aspart 100 Units/mL Flexpen Prefilled 300 units

BCF Novolog Insulin Aspart 100 Units/mL Injection 10mL; rapid acting

Nupercainal Dibucaine 1% Topical Ointment 30g

NuvaRing Etonogestrel/Ethinyl estradiol 0.12mg/0.015mg/day Vaginal Ring Requires refrigeration

C-IV Nuvigil Armodafanil 150mg, 250mg Tablet 30 day supply

BCF Nystop Nystatin 100,000 Units/g Topical Cream 15g, 30g

BCF Nystop Nystatin 100,000 Units/g Topical Ointment 15g, 30g

BCF Nystop Nystatin 100,000 Units/g Topical Powder 30g

Ocuflox Ofloxacin 0.3% Ophthalmic Soln 5mL

Omnicef Cefdinir 125mg/5ml, 250mg/5mL Suspension 60mL                              

100mL

Omnicef Cefdinir 300mg Capsule

BCF OraPred, Prelone Prednisolone 15mg/5mL Oral Syrup

Ortho All Flex Diaphragm, Arcing Spring 65mm, 70mm, 75mm Device Allow 24-48 hours to fill

BCF Ortho Cyclen Norgestimate/Ethinyl estradiol 0.25mg/0.035mg Tablet 28 day

Ortho Evra Norelgestromin/Ethinyl Estradiol 150mcg/20mcg/day Transdermal Patch 21 day 

 Ortho Novum 7/7/7 Norethindrone/Ethinyl Estradiol 0.03mg, 0.75mg,1mg/0.035mg Tablet 28 day

BCF Ortho Tri-Cyclen Norgestimate/Ethinyl Estradiol 0.180mg, 0.215mg, 

0.25mg/0.035mg

Tablet 28 day

BCF Ortho Tri-Cyclen Lo Norgestimate/Ethinyl Estradiol 0.180mg,0.215mg, 

0.25mg/0.025mg

Tablet 28 day

Ovral Norgestrel/Ethinyl Estradiol 0.5mg/0.05mg Tablet 28 day

C-II Oxycontin CR Oxycondone Controlled Release 10mg, 20mg, 40mg SR Tablet Max 30 day supply, No 

refills

C-II Oxycontin IR Oxycondone Immeadiate Release 5mg  Tablet Max 30 day supply, No 

refills

BCF Pamelor Nortriptyline HCl 10mg, 25mg, 50mg Capsule

BCF Pamelor Nortriptyline HCl 10mg/5mL Solution

Parlodel Bromocriptine 2.5mg Tablet

BCF Patanol Olopatadine 0.1% Ophthalmic Soln 5ml

Paxil Paroxetine 20mg, 30mg Tablet

Pediaflor Sodium Fluoride 0.5mg/mL Oral Drops 50mL

Pediazole Erythromycin 

Ethylsuccinate/Sulfisoxazole

200mg/600mg/5mL Oral Suspension 200mL

BCF Pen VK Penicillin V Potassium 250mg, 500mg Tablet

BCF Pen VK Penicillin V Potassium 125mg/5ml, 250mg/5mL Oral Suspension 200mL

C-II/BCF Percocet Oxycodone/Acetaminophen 5mg/325mg Tablet Max 30 day supply, No 

refill

BCF Periactin Cyproheptadine 2mg/5ml Solution

BCF Periactin Cyproheptadine 4mg Tablet

BCF Peridex, Perioguard Chlorhexidine Gluconate 0.12% Oral Rinse 473mL

Persantine Dipyridamole 25mg, 50mg, 75mg Tablet



Trade Name Generic Name Strength Dosage Form Note/Restriction

BCF Phenergan Promethazine 6.25mg/5mL Oral Syrup

BCF Phenergan Promethazine 25mg Tablet

BCF Phenergan Promethazine 12.5mg, 25mg Rectal Suppository

BCF Pilocar Pilocarpine 1%, 2%, 4% Ophthalmic Soln 15mL

Plaquenil Hydroxychloroquine 200mg Tablet

BCF Plavix Clopidogrel 75mg Tablet

BCF Plendil Felodipine 2.5mg, 5mg, 10mg Tablet

BCF Polytrim Trimethoprim/Polymyxin B 1mg/10,000 Units Ophthalmic Soln 10mL

Poly-Vi-Sol Multivitamin Oral Drops 50mL

Ponstel Menfenamic Acid 250mg Capsule

Pradaxa Dabigatran etexilate 75mg, 150mg Capsule

BCF Pravachol Pravastatin 10mg, 20mg, 40mg, 80mg Tablet

BCF Precision Xtra Blood Glucose Monitor N/A Monitor

BCF Precision Xtra Blood Glucose Test Strips N/A Test Strip Box of 100

BCF Pred Forte Prednisolone Acetate 1% Ophthalmic Soln 5mL

BCF Premarin Estrogen, conjugated 0.3mg, 0.45mg,  0.625mg, 

0.9mg, 1.25mg

Tablet

BCF Premarin Estrogen, conjugated 0.625mg/g Vaginal Cream 42.5g

BCF Prempro Estrogen, conjugated/Progesterone

0.625mg/2.5mg, 0.625mg/5mg, 

0.3mg/1.5mg, 0.45mg/1.5mg

Tablet

BCF Prenatal Vitamin Prenatal Vitamin includes 1mg folic acid Tablet

Prevident 5000 Plus Sodium Fluoride 1.1% Toothpaste 51g 

BCF Prilosec Omeprazole 10mg, 20mg, 40mg Capsule

Primaquine Primaquine 26.3mg (15mg base) Tablet

BCF Prinzide, Zestoretic Lisinopril/HCTZ 10mg/12.5mg, 20mg/12.5mg, 

20mg/25mg

Tablet

Procan Procainamide 250mg Capsule

Procan SR Procainamide 500mg Tablet

Procardia Nifedipine 10mg Capsule

Proctofoam HC Hydrocortisone/Pramoxine 1%/1% Topical Aerosol

Proctozone Hydrocortisone 2.5% Rectal Cream 30g

Prometrium Progesterone Prometrium 100mg, 200mg Capsule

Propine Dipivefrin 0.1% Ophthalmic Soln 10mL

BCF Proscar Finasteride 5mg Tablet

BCF Proventil Albuterol 0.5% Inhalation Solution 20mL

Proventil Albuterol 2mg/5mL Oral Solution

Proventil Albuterol 2mg Tablet

BCF Proventil Albuterol 0.083%/3mL Premixed Nebulizer 

Solution

#60/box

BCF Proventil HFA Albuterol 90mcg/Inh Oral Inhaler 200 metered doses

BCF Provera Medroxyprogesterone 2.5mg, 5mg, 10mg Tablet

C-III Provigil Modafinil 100mg, 200mg Tablet need indication on RX

BCF Prozac Fluoxetine 10mg, 20mg, 40mg Capsule

BCF Prozac Fluoxetine 20mg/5mL Oral Solution

BCF PTU Propylthiouracil 50mg Tablet

BCF Pulmicort Respules Budesonide 0.25mg/2mL, 0.5mg/2mL Inhalation 

Suspension

#30/box

BCF Pyrazinamide Pyrazinamide 500mg Tablet

BCF Pyridium Phenazopyridine 100mg, 200mg Tablet

Questran, Questran 

Light

Cholestyramine 527 g Powder Can

Quinaglute Quinidine Gluconate sustained-

release

324mg Tablet Sustained Release



Trade Name Generic Name Strength Dosage Form Note/Restriction

Refresh Plus Carboxymethylcellulose Sodium 1% Preservative free

BCF Reglan Metoclopramide 5mg, 10mg Tablet

Remeron Mirtazapine 15mg, 30mg, 45mg Tablet

Restasis Cyclosporine 0.05% Ophthalmic Suspension

C-IV/BCF Restoril Temazepam 15mg, 30mg Tablet Max 30 day supply up to 

5 refills

BCF Retin-A Tretinoin 0.025%, 0.05% Topical Cream 45g

Retin-A Tretinoin 0.1% Topical Cream 20g

Retin-A Tretinoin 0.025% Topical Gel 45g

Revia Naltrexone 50mg Tablet

BCF Rifadin Rifampin 300mg Capsule

BCF Risperdal Risperidone 0.25mg, 0.5mg, 1mg, 2mg, 

3mg

Tablet

C-II/BCF Ritalin Methylphenidate (Immediate 

Release)

5mg, 10mg, 20mg Tablet Max 90 day supply; no 

refills, Immediate Release

C-II Ritalin LA Methylphenidate (Long Acting) 20mg, 30mg, 40mg Tablet Max 90 day supply; no 

refills,  Long Acting

C-II Ritalin SR Methylphenidate (Sustained 

Release)

20mg Tablet Max 90 day supply; no 

refills, Sustained Release

BCF Robaxin Methocarbamol 500mg, 750mg Tablet

C-V Robitussin AC Guaifenesin/Codeine 100mg/10mg Oral Syrup 120mL; max 30 days; 5 

refills

Robitussin DM Guaifenesin/Dextromethorphan 100mg/10mg Oral Syrup 120mL

Salsalate 500mg, 750mg Tablet

BCF Selsun Selenium Sulfide 2.5% Topical Lotion 120mL

BCF Septra Trimethoprim/Sulfamethoxazole 80mg/400mg Tablet

BCF Septra DS, Bactrim 

DS

Trimethoprim/Sulfamethoxazole 160mg/800mg Tablet

BCF Septra, Bactrim Trimethoprim/Sulfamethoxazole 40mg/200mg/5mL Oral Suspension

BCF Serevent Salmeterol 50mcg/Dose Diskus 60 metered doses

BCF Seroquel Quetiapine 25mg, 50mg, 100mg, 200mg, 

300mg, 400mg

Tablet

Seroquel XR Quetiapine Extended Release 50mg, 150 mg, 200mg, 300mg, 

400mg

Tablet Extended Release

BCF Silvadene Silver Sulfadiazine 1% Topical Cream 25g

BCF Sinemet Carbidopa/Levodopa, Immediate-

Release

10mg/100mg, 25mg/100mg, 

25mg/250mg

Tablet Immediate Release

Sinemet CR Carbidopa/Levodopa, Controlled-

Release

25/100mg, 50/200mg Tablet Controlled Release

BCF Sinequan Doxepin 10mg/mL Solution

BCF Sinequan Doxepin 10mg, 25mg 50mg, 75mg Capsule

BCF Singulair Montelukast 4mg, 5mg Chewable Tablets

BCF Singulair Montelukast 10mg Tablet

BCF Singulair Montelukast 4mg Granules

Sinus Rinse Kit NeilMed Bottle/Packets

Sinus Rinse Kit NeilMed Refill Packets

Sodium Chloride Sodium Chloride Solution 0.9% Inhalation Soln 3mL Unit-dose 

vials(#100/box)

C-IV Soma Carisoprodol 350mg Max 30 days; 5 refills

Spiriva Tiotropium 18 mcg/cap DPI Handihaler 30 per box



Trade Name Generic Name Strength Dosage Form Note/Restriction

Sudafed Pseudoephedrine 30mg Tablet can only be filled with a 

qty of 24 tabs

Sudafed Pseudoephedrine 30mg/5mL Syrup 120mL

BCF Sumycin Tetracycline 250mg Capsule

BCF Symmetrel Amantadine 100mg Capsule

BCF Symmetrel Amantadine 50mg/5mL Oral Syrup

BCF Symmetrel Amantadine 100mg Tablet

Synalar Fluocinolone Acetonide 0.025%, Topical Cream 15g

Synalar Fluocinolone Acetonide 0.01% Topical Solution 60mL

Tagamet Cimetidine 400mg Tablet

Tamiflu Oseltamivir 6mg/5mL Suspension

Tamiflu Oseltamivir 75mg Tablet

BCF Tegretol Carbamazepine 100mg Chewable Tablet

BCF Tegretol Carbamazepine 200mg Tablet

Tegretol XR Carbamazepine 100mg, 200mg, 400mg Tablet

Tegretol Carbamazepine 100mg/5mL Liquid

Temovate Clobetasol Propionate 0.05% Topical Cream 60g

Temovate Clobetasol Propionate 0.05% Topical Ointment 30g, 45g 

Temovate Clobetasol Propionate 0.05% Scalp Solution 50mL

BCF Tenormin Atenolol 25mg, 50mg, 100mg Tablet

Terazol-3 Terconazole 0.4% Vaginal Cream 3 days

Terazol-3 Terconazole 80mg Vaginal Inserts 3 days

Tessalon Benzonatate 100mg Oral Perles

Tetracycline 250mg, 500mg Capsule

Thalitone Chlorthalidone 25mg, 50 mg Tablet

BCF Theo-Dur Theophylline, Sustained-Release 200mg, 300mg, 400mg Tablet Sustained Release

Thorazine Chlorpromazine 25mg, 100mg   Tablet

BCF Tiazac Diltiazem, Extended-Release 120mg, 180mg, 240mg, 

300mg, 360 mg, 420mg

Capsule Extended Release

BCF Timoptic Timolol 0.25%, 0.5% Ophthalmic Soln 10mL

BCF Timoptic XE Timolol 0.25%, 0.5% Ophthalmic Gel 5mL

Tobrex Tobramycin 0.3% Ophthalmic Soln 5mL

BCF Tofranil Imipramine 10mg, 25mg, 50mg Tablet

Topamax Topiramate

15mg, 25mg, 50mg, 100mg, 

200mg Tablet Sprinkles come in 25 mg

Toprol XL Metoprolol extended release 25mg, 50mg, 100mg, 200mg Tablet Extended Release

BCF Tricor Fenofibrate 48mg, 145mg Tablet

Tridesilon Desonide 0.05% Topical Cream 15g, 60g

Tridesilon Desonide 0.05% Topical Gel 60g

Triglide Fenofibrate 50mg, 160mg

 Tri-Levlen, Tri-

Phasil

Levonorgestrel/Ethinyl Estradiol 0.05mg/0.03mg, 

0.075mg/0.04mg, 

0.125mg/0.03mg

Tablet 28 day

Trusopt Dorzolamide 2% Ophthalmic Soln 10mL

Tylenol Acetaminophen 80mg/0.8mL Oral Drops 15mL

Tylenol Acetaminophen 160mg/5mL Oral Elixir 120mL

Tylenol Acetaminophen 120mg, 650mg Rectal Suppository #12 per box

C-III/BCF Tylenol #3 Codeine/Acetaminophen 30mg/300mg Tablet Max 30 day supply up to 

5 refills

C-V/BCF Tylenol w/ Codeine 

Elixir

Codeine/Acetaminophen 12mg/120mg/5mL Oral Elixir 120mL; max 30 days; 5 

refills

BCF Ultram Tramadol 50mg Tablet

Urecholine Bethanachol 10mg Tablet



Trade Name Generic Name Strength Dosage Form Note/Restriction

BCF Uroxatral Alfuzosin 10mg Tablet Extended Release

C-IV/BCF Valium Diazepam 5mg Tablet Max 30 day supply up to 

5 refills

Valtrex Valacyclovir 500mg, 1000mg Tablet

Vantin Cefpodoxime 100mg/5mL Oral Suspension 100mL

BCF Vermox Mebendazole 100mg Tablet

BCF Viagra Sildenafil 25mg, 50mg, 100mg Tablet **ADDED 10APR2012**          

Max 6 tabs/30 days,           

18 tabs/90 days

BCF Vibramycin Doxycycline Hyclate 50mg, 100mg Capsule, Tablet

BCF Vicodin Hydrocodone/Acetaminophen 5mg/500mg Tablet Maximum 30 day supply

Vistaril Hydroxyzine Pamoate 25mg, 50mg Capsule

Vitamin B 3 Niacin 50mg, 500mg Tablet

Vitamin B12 Cyanocobalamin 1mg/mL Injection 1mL vial

Vitamin B6 Pyridoxine 50mg Tablet

Voltaren Diclofenac 50mg, 75mg Tablet Enteric Coated

Vytorin Simvastatin/Ezetimibe 10mg/10mg, 10mg/20mg, 

10mg/40mg, 10mg/80mg

Tablet

BCF Wellbutrin Bupropion, Immediate-Release 75mg, 100mg Tablet Immediate Release

BCF Wellbutrin SR Bupropion, Sustained-Release 100mg, 150mg Tablet Sustained Release

Wellbutrin SR Bupropion, Sustained-Release 200mg Tablet

Westcort Hydrocortisone Valerate 0.2% Ointment 15g, 60g 

BCF Xalatan Latanoprost 0.01% Ophthalmic Soln 2.5mL

C-IV Xanax Alprazolam 0.25mg, 0.5mg Tablet Max 30 day supply up to 

5 refills

 Xopenex HFA Levalbuterol 50mcg/Inh Oral Inhaler 200 metered doses

Xylocaine Lidocaine 2% Jelly 30mL  

Xylocaine Lidocaine 5% Topical Ointment 30g

Xylocaine Lidocaine, Viscous 2% Oral Solution 100mL

BCF Yasmin Drospirenone/Ethinyl estradiol 3mg/0.03mg Tablet 28 day

BCF Yaz Drospirenone/Ethinyl estradiol 3mg/0.02mg Tablet 28 day

BCF Zantac Ranitidine 150mg Tablet

BCF Zantac Ranitidine 15mg/mL Oral Syrup

Zarontin Ethosuximide 250mg Capsule

Zaroxoyln Metazolone 5mg Tablet

BCF Zestril, Prinivil Lisinopril 2.5mg, 5mg, 10mg, 20mg, 

30mg,  40mg

Tablet

Zetia Ezetimibe 10mg Tablet

BCF Zithromax Azithromycin 1gram Powder Packet

BCF Zithromax Azithromycin 250mg, 500mg Tablet

BCF Zithromax Azithromycin 100mg/5ml, 200mg/5mL Oral Suspension 30mL (200mg/5mL)

BCF Zocor Simvastatin 5mg, 10mg, 20mg, 40mg, 

80mg

Tablet

Zofran Ondansetron 4mg, 8 mg Tablet

Zofran ODT Ondansetron Oral Disintegrating 

Tablet

4mg, 8 mg Tablet

Zofran Ondansetron 4mg/5mL Oral Solution

BCF Zoladex Goserelin 3.6mg, 10.8mg Pre-filled syringe

BCF Zoloft Sertraline 20mg/mL Solution

BCF Zoloft Sertraline 25mg, 50mg, 100mg Tablet

BCF Zomig Zolmitriptan 2.5mg, 5mg  Tablet 12 tabs/30 days               

36 tabs/90 days

BCF Zovirax Acyclovir 200mg Capsule

BCF Zovirax Acyclovir 400mg, 800mg Tablet

BCF Zovirax Acyclovir 200mg/5mL Suspension



Trade Name Generic Name Strength Dosage Form Note/Restriction

BCF Z Pack Azithromycin 250mg Tablet 6 tablets per pkg

Zyban Bupropion, Sustained-Release 150mg Tablet must be enrolled in 

Smoking Cessation 

Program

BCF Zyloprim Allopurinol 100mg, 300mg Tablet

Zyrtec Cetirizine 1mg/mL Oral Syrup 120mL

Zyrtec Cetirizine 10mg Tablet


